MITSUBISHI

=%

AV YEB@mAYOT

Industrial Sewing Machine Parts Catalog

Model LT2-2228-MOB
LT2-2228-B0B

B X CONTENTS Page
| @ = t* g 5 BOdy & it'S ACCESSOMES +++eresrsrtsessssessesssusmms sttt sttt 2
@ Lk % 8@ & 2 5 4 Thread tension regulator MEChANISM «wwssesssssssssserssrareresnsusssssasnnees 4
B Lt#@h-@Mzx-0 S HIFHEE Upper shaft & presser foot mechanism «+«++s«xessseeesuessssssnsmsnssransessnneeanes 6
X FE - §t # 12 ¥ 4 #8  Thread take-up lever & needle bar rock motion mechanism ««+-«sxxeesseessseees 8
(5) & B hn DA ] &  Stitch regulator MECHANISM ++««+ssesrrerssrssrrrresnrrenntesionesssnnsssnnessaneeeaace 10
) F @ -« % ¢ # 4 Lower shaft & feed rock shaft Mechanism «««rre-seeeeeseererecrminrininnaneneiens 12
i) v 5 *g 1 Hook saddle MEChaNISM ++ereeesrreseereerrrmetinmmiintiiiiiiintinerncesnneerasennnees 14
5 s b3 £ Oil lubrication MECHANISM ««+eseesteeresreenrasntmmiiniaianiiiiiiciaescretnteansneene 16
9 B L ACCESSOMES ++++reerrrrrrnnnnnnsnnasasssenetaestestttumtuiuuiuiiostiniaintauneateesssesees 18
(0 4 — T B E R Gauge Parts ceeeeeeereresseseesssts ittt e 20

P-235 200410




IV CABAI-RORELE
MITSUBISHI SPARE PARTS No. Designation system

EIRBICIEEXF (AB, XY, Z) A3,
Remarks:Alphabet (A,B,*--X,Y,Z) should be taken at

% mark.
E“/‘x;: &R
Sewing machine parts
BIERT!
Sewing machine model
— X — FREIE — & B
Model! No. Serial No. Description
] | I |
— ﬂQ rfl!_‘ U
( Standard parts ) M >< >.<
(1) (3) (4) (5) (6) (7) (8) (9)
B/ EB G
( Common pat::s ) M 9
| i 1 | |
t&ﬁm I:m;(z) L as
Specification (1) Specification (2) Description
&/ NES
Common parts
IDER&
Sewing machine parts
F1p-DE Y]]
[ B ] Needle feed Series
Example — LT2-2228 — RENE —f B
Serial No. Arm side cover
] | I |

— % &
Standard parts

( $H3E /RS )

Common parts

718

A|llO

8|8

0|/ 4

0|2

0|5

I [ ] I |
— PR1E g4 — REE2ER — NREE
Inner diameter ¢4 Serial No. Spring washer
D —REICOVWTOBRBHREIE. 20BN RDERSN BB EERLET, #-oTRBICEZ B S BE
DUEDTHNB/-8 . UHOBBLADEETERINTOIBEFEVET,

Sewing machine Models, of Standard Parts are indicated model of these parts are registered firstry. Parts
are used for not only the indicated model, but also another models, in reason of New development,
improvement after.

N—yha0JZFBICBELT  Information on use of the parts catalog

* FHABRIEXORIL, SRR TTELTE £ ZON—Y Ty OERESERITER (RMEAT.HIZE. P-235 200410)
EFVBRESE. ShETIERIBINEEVTT,

—BOBRDVWT HRDIDFELUICERICEIBEVHNETOTIT RS,

*ZON—YHEATE2004F10ADTF -2 bETOTIEREN DD TT,

BRI —FEY  ——EEo TV BRI WV LER AL LR REHEN TV 3D DR MAEREL THIRV LS
FTOTHMI-FTTENLZEN,

ERERBOERFHESENFR.COEFNESOY TRBESERLTVET,

CELWEN=Y Ty DRBABRICERMEDAFHIELLS, SHSETRIThIERVLTT,

*When ordering any spare part, please specify its part code. In addition, please specify the management number and
issued date of this parts catalog (e. g.P-235 200410 indicated at bottorn right of the front cover) and the machine
model number.

* Some parts are subject to change due to modification without notice.

* This parts catalog is based the data as of Oct. 2004.

* Any part marked-in the part code column will not be supplied. When a part has its assembly code, plase specify the
assembly code because that part is supplied as an assembly part.

* Alphanumerical characters indicated in the required quantity column indicate the sub machine number of this model
number.

* Please write to us if you have any question on this parts catalog.




[0 AR

@ 10 11 1) @A) 2

~ BODY AND IT'S ACCESSORIES

14 15 (1)
/

13

L1777/ 7/

17

24 23 () 2 21 20

28

33 32 31 (7) 30 29




M #&E5
BODY AND IT'S ACCESSORIES

Fig. #B&I—FK ﬁf g‘g - EHa—-F
g. 3a—-FK a . eq. . —
No.  Part.No. B & & Description LT2-2228 Ref. No.
Q2 o
s B8
1 M91304080 I &L + > Rubber plug $13-+seeseeeees 5 5
2 M9101 011 2 W % ¥ Screw 3/16(28) X11 =+esseeese 2 2
3 MN 10A0 476 p 4 ~N — ‘u’ SPacer ............................. ‘I ]
4 MN10A0 131 5& § 0‘ Qil guard plate ................. 1 1
5 MN70A0 181 % ® A Thread guide+--- 11
6 MI0904 011 A M % ¥ %64(40)X6.5- Screw %/es(40)X6.5 e 2 2
7 MIT106008 7 5 % 1 % ¥ 11/64(40) X8 w-eoeens Screw 11/64(40) X8 +++svesees: 15 15
8 MN 7om 880 ﬁ g .......................... side GCOVEF *oooeseressscscscnccss 1 I
9 MN70A0 584 i E > j I\ - sessesseensnescaneneentens Thread fake_up COVEr ++osevne 1 1
10 M9 7003035 W 7 X 3R T MI0X39:eeeeereneese Thumb screw M10X39 -« 1 1
11 M925120485 b7 3 2 + v B M1Q eceercecercnccacane SPecial nut M1Q «eseeeecencanae 1 1
12 MN70A0237 ¥ B ceeevreeeneneinnininn Rear GOVer «+++++++tessssssesecees 1 1
13 M9 1305 080 j I + > Feeeeescationienanes < Rubber plug ¢13 .............. 1 1
14 M9 1116 002 F Zx S 1/a(40) X8 +eoveeee Screw 11/64(40) X8 ++esseveenes 2 2
15 MN40A0 180 % x g ceeeeeesenesnnniiiaiciena Thread guide-«+-++:scceeeeeeces 1 1
17 MN10A4 742 = (F Iy T)eeres Caprerssssssssrssssssssssssssssnsans 2 2
20 M9 1301 001 Ik X % ¥ 13/64(32)X4.8 -+ Screw '3/64(32)X4.8 -++eone 11
21 MN 78A0472 A N 'J ﬁ 'ﬁ'.‘]' (ﬁ) .................... Slide p!ate (complete) ...... ‘| ‘l
22 MN 70A1 181 *\\ ; w .......................... Thread guide .................... 1 1
23 MN70E0 181 % *® P3 () eeererensionans Thread guide (complete) - 11
24 M9 0920 002 ¥ % S 9/64(40)X6.5 -+t Screw 9/64(40) X6, 5 «+++reeer 11
28 MO1106 011 L M % ¥ "/6a(40)XBowowrems Screw 11/64(40) X8 «++sseereses 11
20 M9 0952 003 % F S 9/64(36)X6.5 +rree- Screw 9/64(36) X6.5 ++++ereee- 11
30 MN70A0339 JAY . eeseeereeseesssenseneennns 1 1
31 M90910003 X F x T %e(40)X7 - 2 2
32 MN70A0131 1 B & fF cooveeeevmearcccccninnnn: 1 1
33 MN70A0740 7 T JU B ceeccrercencnnnscnnicnn 1 1
34 M9 1910080 j I + > ¢19 ........................ Rubber p]ug ¢19 ................... 2 2
35 MN 78A0830' FF ceeeeeeeennnsnsennannnns Face plate:s««-++ssssressssacsanes 1 1




ERERE=RER
THREAD TENSION REGULATOR MECHANISM

901
1

67 68 69

9 98 97 9% 9 94 93 91 9% 8 8 87 (86) 86 85 83 82

84 81




[2) EXReAEISFER 7

THREAD TENSION REGULATOR MECHANISM

Fig. B3 - F ﬁm:‘(ﬂ y BHa—F
ig. a-F L Amt. Req. -
No.  PartNo. B & &  Description LT2.2298 Ref. No.
@ o
g
901 MN70E0210 % 5§ i 2% 42 (BRDH)-oeoee Thread tension reguator complete - 1
MN69E0 210 E %k B & & 4 (BRDH)--m Thread tension regulator complete - 1
50 M90902015 F % ¥ B fJ 964(40)X3 ceeeeeees Screw 9/6s(40) X3 ++eeeeseeeees 2 2
51 MNBSOE0220 sh I Jb A eeveccesncsscsnnmnennn Tension releasing plate----- 11
52 MNT0AD 851 & # 4 TITR corevcencnscsenaiinn Tension releasing spring--- 11
58 MN70A0601 I i+ B overeereesernsnsnnenens T R — 1 1
59 MO 1106 004 7 5 % €4 % ¥ 11/64(40) X8 -eeeveee Screw 11/64(40) X8 «++++eseese 2 2
62 M9 1105 045 F Nut 11/64(40) oeveessereessaneees 2 2
63 MN70A1 553 Thread tension stud- -+« 1 1
64 MN70A0553 &8 Thread tension stud---+++-+- 1 1
65 MF 10A1555 A Thread tension disg-++:+ee-e 4 4
66 MN7ZOA0245 T 3 X A JS F  coeessseesessscssssssssss SPIINQ sooessesssssssmeresssssssssss > 2
67 M9 1101 046 = Thumb nut“/s4(40) ----------- 2 2
68 M9 7007 060 & Pl ovesererarnanserssnncernscaannns 1 1
69 M9 0205 060 & Plin coecereseereasansossecesannanennes 1 1
70 MNG69A0 181 % Thread guide«s+-ss+-sssseeseses 1
71 M9 0909 003 3 Screw 9/64(40) X6 ++-+e-rreees 11
72 MN 70A2 181 *\\ -« Thread guide .................... ‘l
73 MM11A0556 BA Thread tension releasing disc -+ 2 2
74 MN 1°A3 245 I SPring ............................. “
MN 52A1 245 I Spring ............................. ]
75 MT 60A0 802 Thumb nut revolution stopper-+- 2 2
76 M9 1610 046 v Thumb nut 1/5(40) «+++++e==e 2 2
77 MF 10A0555 34 Thread tension disc+++++-- 4 4
78 M9 7008 060 & Pin ssseseseeseesnenrerrerensananeanes 1 1
79 MN70A3553 A Thread tension stud--«-«+-+- 11
80 MN70A2553 A Thread tension stud -+ 11
81 M9 1611 046 ¥ Thumb nut 1/4(40) «+eesssseses 11
82 MN70A0573 ¥ Take-up spring guide -+ 11
83 M9 0915 003 - Screw %/e4(40) X6 -+ w11
84 MN 70Ao 477 A stopper ................. ceae 1 ]
85 MN70A0154 77 Thread tension post---«+--+- 1 1
86 M9 0802 001 It Screw 1/a(44)X3, 9-+erevesese 2 2
87 MN70A0750 7 BUSR:++++eeeersesaneessnsasnassanns 1 1
88 MN7°E1 175 ﬁ Plate cornplete ................. 1 1
89 MN70A1 187 # Thread take-up spring 1 1
90 MN 70A0 308 | e Plate +eesesssssescectrtaaressannans 1 1
91 MN 70A0 ]87 % m ] J FAS * .......................... Thread take-up spring ....... 1 1
92 MN70E0175 4%  #& Plate COMPlEte --+++srrsssssess 11
93 M90928015 B f_% ¥ Screw %/64(40) X2.9 11
94 MN70A0554 3R F L] + Thread tension stud 11
95 M90910003 # ¥ % ¥ Screw %/64(40) X7 - 11
96 M9 7009 060 & : > Pl sesesresreresssrnnserssssanananss 1 1
97 M9 7010 060 *{ ) X E 3/ seesescecsescesacncntcones Tension re'eas|ng p|n ........ 1 1
98 M9 0906 002 F * T 9/64(40)X4.5 -+ e Screw %/64(40)X4.5 +eveeeeee 11
99 MN lvo 477 4 |" v IV eeeesciccncectcniiieccenee stopper ........................... 1 “




L& - 82 - O ETHE
UPPER SHAFT & PRESSER FOOT MECHANISM

160 166 904 905

| 161162 163 164 165 | 167 168 169" 170 171 172 173 176 177 178, 183 184 185 186 187

(189) 203 202 200 199 201 191 (179) 189




- R - OE LS
_UPPER SHAFT & PRESSER FOOT MECHANISM

Bk ooy - K
Fig. a-—-F A Amt. Req. -
No. Part. No. B & & Description LT2-2228 Ref. No.

m

s 8
160 ML 65B0 383 # S5 > 7 (ﬁ) .................... Crank (complete) ............. 1

MNA2A0383 & 5 > 27 (§B)-eeeeeeeeverecsees Crank (complete) ««-+s+weser 1

161 M9 1602 001 IE X % 7 1/4(40)X4 ooveeveee Screw 1/a(40) X4-sveeeveeeene 1 1
162 M9 1606 001 1k X x5 1/4(40)X6 -+--++> Screw /a(40) X6 seseeieseeess 11
163 M9 1801 002 F 2 S 9/3(28)X13 Screw 9/32(28) X13 «+eveeeess 11
164 MO 1802006 F % ¥ # % 9/32(28)X14--+--- Screw.9/z2(28) X14 - 11
165 M9 1516 001 IE X R T 15/54(28)X14ee0eeee Screw 15/64(28) X14 1 1
166 MN70A0232 Lt #i X & JU ZE(§B)--eemeeeeeeees Am shaft bushing left (complete) - 1 1
167 MN10AB740 7 1 Jb b corececscne. Felt -oreeeoeeeeesensassanananaannes 1 1
168 M9 1219015 F % & B f 3/6(28)X3.5:+ Screw 3/16(28)X3.5 +--+vsees 3 3
169 M9 1503 031 &  Jb R 15/64(28)X6. 7 -+ Bolt 15/64(28) X6, 7++++ssweesees 3 3
904 MN70E0252 I EHFLIS—F (fB)eeemmmmeeenneens Knee lifter lever right (complete)-+-- 1 1
170 MN70A0252 # I £ 4 L JS8—  (FF)eeeererceesereens : Knee lifter lever (right) -+ 11
171 MNT70A0572 Y JU #H £ JC 3 cevverseninnnnnninnninnie SPHNG +oveesvsersesesnssacesnns 1 1
172 MN70A0511 # {E B e Knee lifter connecting rod -+ 11
173 M95004 067 X fF £ > (BXWH)$5X28- Pin $5X28-seesvesesseessassunes 1 1
905 MN78A0234 L @ X & JU sp  (§)eceeeeerneneess Zees Arm shaft bishing middle (complete) -+ 1
176 ————————— T 3 Jb P eeeseceseneissnennnn Felf cveeeesrenessanaesssessnneansanes 1
177 B X 2 IR e Arm shaft bushing (middie) -+ 1
178 ————————— F € IV Y = Jb ceeerenenninien. Ol §@al-w+-+reeessesseerassesssseas 2
179 MN10A1 851 T H o ZISF  covececmmenninninininee Spring flange«:«--++sssseeesees 3 3
180 M9 1516 002 F * T 15/54(28)X8.5 oo Screw 15/64(28)X8.5 ==+ 11
181 MNA40A0767 t 5 N JU b B (E)eeorreececencnn Pulley (_upper) .................. 1 1
182 M9 1501 007 3 F % ¥ # % 15/64(28)X14.5-++ Screw 15/64(28) X14.5-¢+e+- 1 1
183 MN70A0 456 ¥ = A ceeceesienniiaiin, Ball bearing--«--+++=ss+sssseeses 1 1
184 MNA4OA1 750 7 v Sy g eesescssscsnicraninienin Bushing «t+eeseeeesssennsanraneces 1 1
185 MOISI6 002 F % 5 15/6a(08)X.5 . Sorew 15/es(28)XB.5 2 2
186 MN 78A0682. 7 - Pulley +eseersersnsnsrensaneneneans 1 1
187 M9 1502 002 * - Screw 15/g4(28) X12- 2 2
188 MN10A0523 ~ Delt =seereeeseresse 1 1
189 M9 1515 002 Screw '5/64(28))(10 3 3
190 MN70A0 768 i Pulley complete (lower) 1 1
191 MN78A0230. F Bl eeeeeeecsenenenninnnn AI Shaft «+sseeeesssesseesenssanes 1 1
199 MN70A0 262 I HE e Presser bar «sssereseecesseances 1 1
200 M9 0851 015 F Screw 1/8(44) X4--weereecreees 11
201 MF 00A0 267 BUShING ++++s+ssseevsersasssnanens 1 1
202 M9 1513 001 Ik - Screw 15/64(28)X10++sxee02 11
203 MN70A0 265 # - Presser bar guide bracket:- 1 1
908 MN70E! 252 ## Knee fifter lever left (complete) - 1 1
205 MN 70A0 510 # 0peraﬁ°n p'ate ................. 1 1
206 MN70A1 252 3 “Knee lifter lever left «-«---: 11
207 MN70A0 738 5l Knee Hifter rod - -s+eeseseresns 1 1
209 MN 70A0 253 ﬂ I _t 0’ 7] Ly eeeceecsccnstaceicennanens Presser bar “fhng cam - oo ] ]
210 MN70A2252 # I £ & (§)-eeeeeeeeeeeeen Presser bar lifter (complete) -+ 11
211 MI1109 001 Ik A X & 11/64(40)X6.6 - Screw 11/64(40)X6.6 =-+s+-- 2 2
2]2 MF 1280 259 ‘7 p 17 % * I( * Spnng ............................. ] 1
213 MF20A0703 % A -3 Presser spring guide -+ 11
214 M93202047 ¥ % 7 v b Special nut 1/2(28) -+ 11
215 M93202045 Y 7 X % ¥ 1/2(28)X49:euene Thumb nut 1/2(28) X49 «+--+-- 11




RIF - SHEEIEENRNE
THREAD TAKE-UP LEVER & NEEDLE BAR
ROCK MOTION MECHANISM

907 239
230 231 233 232 235 234 236 237 238 240 241 242 268 (241) 243 244
¥ | 269 . “
267 @2
S) %~\

251 250 249 272 246




KT - SHEIEEIRNE
THREAD TAKE-UP LEVER & NEEDLE BAR
_ROCK MOTION MECHANISM

19. md— K a . eq. -
No.  Partho. B & % Description LT2-2228 Ref. No.
o o
g 8
230 MF10E2148 E E  $2.5X240---wewu00 Oil wick $2.5X240-+-+++++- 1 1
231 MN70A0587 X E > i I m .......................... Thread take-up guide bracket pin - 1 1
907 MN70EQ 582 XE >« XU HXR Thread take-up. lever & link (complete) - 1
MNGIEQ 582 XE> « AXVU HZE «+ Thread take-up lever & link (complete) - 1
22 ——m8m X E > - Thread take-up lever -+ -
X E > Thread take-up lever--:-:-- 1
x E > Thread take-up lever-«-- 1
233 2N Y Hx Thread take-up link--«:+«++-: 1
—_— AN Y F oz Thread take-up link--++-++-- 1
234 MN10A0500 + s Plug +eeseeeseesnserssrncnsnssnnans 1 1
235 M9 1502 002 F * S 15/64(28)X12:+++++~ Screw 18/64(28) X12¢--++we0x0e- 3 3
236 MN70A0387 StHE 7 T > T B coooeveresrrennnennns Needle bar crank pin:::-«-- 11
237 MF 10E3148 & E $3.0X2B5 eeerenenne Ol wick $3,0X25esewesveenes 1 1
238 MO 1606 001 I XA % ¥ 11/54(40) X6 -eeeveeee Screw 11/64(40) X6 +++eveeveee 1 1
239 MN70A0352 # 5 ’ — (m) .................... ‘Coller (comp]ete) ............. 1 1
240 MO 1506 001 Ik X R ¥ 15/54(28) X7 -eeeeeeee Screw 15/64(28) X7 woeeeeeesees 1 1
241 MN40A0 669 §t#EiE N Needie bar rock shaft bushing -+ 2 2
242 MN70A0668 $t # B ® Needie bar rock shaft-:---- 1 1
243 M91603003 X F %X T Screw 1/5(24) X16 -+exeeeeeeee 1 1
244 MN 40A1672 §F E E WY B oeeeeeeveerrennienennnnns Needle bar rock shaft crank -+ 1 1
245 MF10E2148 Lk F $2.5X85wecuuenene Oil wick $2,5X85:-+eseeveeee 1 1
246 M9 2001015 F % ¥ B fF 516(24) X260 Screw 5/16(24) X 26 «-+++v++e+ 1 1
247 MNAOAD 956 L > B W B > seeccemcionnnciniiiinn. LinKeeseseseserensecinciiacniiicnnns 1 1
248 M9 2002 045 w B 5/16(24) ++eeeresnnenne Nut 5/16(24) ++-everreeenvarcecenns 1 1
249 MNBSOA0 740 7 T v Pocereereiiiiiiiiennn Folt oosevesssccctnsrcinsarssancans 1 1
250 M9 0805 002 F F T /s(44)X4.5 eeeee Screw 1/8(44) X4, 5-++x+ee- 2 2
251 MO 0301 053 /8 X [EE & 3eeeeecrecrccinnncncannns Spring washer 3 --+-«eeeseeees 4 4
252 MN10A6 689 & » Y R T T TR, Holder «ssseseeeesrencsneneaancans 1 1
253 MVOIA0128 3 & > $t DPX5 #14.--:--- Needle DPX5 #14 --ceeeeeeee 2
MN10A1 128 = & > &t DPX5 #18:-weereee Needle DPX5 #18 «+seeeeeee 2
254 M9 0935003 L F F T %ea(40)X4-eeeeeene Screw 9/64(40)X4 -eveeeveeee: 2 2
908 MN70E0 666 3% b € ) R Needle bar rock frame (complete) - 1 1
255 MN 10A0 660 $§t B e Needle bar:-«:sssesesevecerenes 1 1
256 S — i T cecrecscccccceccsctcccanes Needle bar rock frame-«+«-- 1 “
257 — X A - ‘H‘ .......................... Spacar ............................. 2 2
258 MO 0604 011 A M X T 332 (56)X4 oreemees Screw 3/32 (56) X4 «+eeessereee 4 4
259 M9 0905 002 * T %64 (40)X8.5 -+ Screw 964 (40)X8.5 «+++x+-e 1 1
260 ——— § Needle bar connecting stud - 1 1
261 M9 3003 050 E& Washer 1 1
262 MN10A0740 7 .« Felt sseeevees 1 1
283 —— A Square block 1 1
264 — L Needle bar connecting link -+ 1 1
265 MN10A5 689 =k Hold@r s+eseeeeseraescscisscrnnnnes 1 1
266 M9 0803 002 F Screw 1/8(44) X3, 5:-evceeeeeee 2 2
267 MN40A1 740 7 Felt ooeverersivarnnmronnaensannnnans 1 1
268 M9 1513 001 b Screw 15/64(28) X 10 +++esseees 1 1
269 MF 10E3148 E Oil wich ¢3X25 wrieeseeserunnnnns 1 1
270 MN 70E0148 E Oil wich ¢2.5X90 ---- 1
271 MN 70A0500 + T —— 1
272 M9 0401061 7 N N R —— 11




[5) #EE ALK
- STITCH REGULATOR MECHANISM

290 ’ 304

201 292 299 300 301 302 303 304

293 294

322 (307) 321 319 318 326 (315)(314)317 316

320 910

10



(B 2B HHEAEE

STITCH REGULATOR MECHANISM

Fig. - FK ) Amt, Req. a-FK
No. Part. No. B "% & Description LT2-2228 Ref. No.
¢ 8

290 MN70A0291 3£ U BAES b L (FB)-ceeeesemnnmennenns Feed regulator (complete) -+ 1 1
291 M9 1516 002 F b3 T 15/54(28)X8.5 -+ Screw 15/64(28)X8.5 2 2
292 M9 1505 007 F F % ¥ # %k 15/64(28)X12-+-ee- Screw 15/64(28) X12-- 1 1
293 MP 60A0956 & }g E ............................... Connecting fink seceeeeerecneennnns 1 1
294 M9 0904060 £ S et P eevereerennssenersesereusesensensenns 1 1
295 MN70A0320 3E < §& 1 W Loeeoreecerccsccncnen Reverse stitch shaft (upper) -+ 1 1
206 MF10A2572 Y JU & X JX F coevernvvnsnnnnnnnnnnnn SPHNG «ereserrsessansassssrasaceeas 1 1
297 MF 80A0852 & S, ceesersesererecennnenenns Pl coseeeeeseransesseeaesnnnasananans 1 1
299 MN40A0 228 BE eeeeeeeecssecsineiniiien AT oeoovesescanssocsnansancancanes 1 1
300 MI0508 003 H F R ¥ 15/64(28)X16.5- Screw 15/64(28)X16, 5+ 1 1
301 M9 1102 002 * T 1/64(40)X8,5 -+~ Screw 11/64(40)X8.5 1 1
302 M9 5003 053 FAY * E ﬁ .......................... Spring washer sseeceeseeccnnenas 1 1
303 M9 1516 002 F X T 15/54(28)X8.5 +++ee+ Screw 15/64(28)X8.5 ++++e+e 2 2
304 MN70A0632 FEB MB L /X =  (FB)-ooeeemrmeneeenene Reverse sewing lever (complete) - 1 1
305 MN78A0572 ¥V JU & X /X R v SPHiNg reeessssersssessissaensnssssneenes i 1
306 MN40A0 154 $ w ﬁ .......................... Bracket for spring «:+«+++++++ 1 1
307 MI1106 004 7 5 ¥ 4 F T 1/64(40) X8 -eeeeeeee Screw 11/64(40) X8 «++esseeee 6 6
314 MFG0A1 640 X U A B R & eecentiinniniininnnn " SCreW bar «++++seeesressscrasennes 1 1
315 M9 1000 085 O )] > A T T TTT T YT PRI O-fing § 10--eeeeeeereeeseeninanns 1 1
910 MN 70E0 640 *xy am > :}mi .......................... Screw bar comp'ete .......... : 1

MN Ggm 640 ﬁ l} ﬁﬁ > :jﬁ_"z .......................... Screw bar complete .......... ‘l
316 M9 1209 002 SF Screw 3/16(28))(8 ............. 1 1
317 MN70A0631 4 Dial sseseesersessestenniacitaniiennes 1

MNG9A0 631 4 Di@l coeeeecesercetcnatirciiiennas 1
318 M9 5014021 X Socket bolt M5X14 «eeeeeenenens 1 1
319 MO 5008020 ARE AN TIEARY  commvininciiiiin | SCrOW MBXE »eosvssemsressessenases 2 2
320 MP60E1635 £ B M Stitch regulating crank lower (complete) 1 1
321 MN70A0257 E > & # I Holding plate of reverse bar--- 1 1
322 M9 3002 050 E& Washer ssseeeeseecrecsnessencrocens 1 1
323 MNT70A0 321 3E b2 Reverse bar (complete) -+ 1 1
324 MN70A032%5 B Square blogk «++++sseeseeseesens 2 2
325 MN70A1 154 & A Guide plate -eeseeessssenenas 2 2
326 MP 60A0761 1R 1 Eccentric shaft -«--sc--ceereeeeneeens 1 1

11



[6) FE - XV EHB
LOWER SHAFT & FEED ROCK SHAFT MECHANISM

350 : 358 91

356 357 -360 361 362 363 364 365 366 368 369 367 372 373 374 375 376

¢ / ;A'< \
=0 « L3 \
= N
r—"’ 4 )
&= /,

351 352 353 354

389

400 399 398 (396) (369) 397 (394) (369

405 404 403 402 401

(393) _ 393

12



(6] T - XV EHE

LOWER SHAFT & FEED ROCK SHAFT MECHANISM

Fo B@I—F Achen  EHa—K
10. md— K . eq. -
No. Partho. B & & Description LT2-2228 Ref. No.
o m
g B8
350 MN70A0451 F 1 1
351 MN70E1 148 E& 1 1
352 MN70A0450 T 1 1
353 MN70A0760 18 i | I TTPTITTTIPPPPOOITTPN Feed lifting cam«+s+«+++seseeees 1 1
354 M9 1603 001 ik X X ¥ # % 1/4(40)X5 eveeeene Screw 1/4(40) X5 +seeseeeeeeees 1 1
355 MN70A0452 T # X & JU AH(HE)eecoveeerenee Lower shaft bushing right (complete) -+ 1 1
356 MN70E! 148 & F P2XKBG eeerrenenenans Oil wick $2X85-+++eeeversesees 1 1
357 MN70E0453 T #fi X % Jb gh(§H) eoececerreceans Lower shaft bushing middie (complete) - 1 1
911 MN70E0 290 KEXEUHLQ Y K (F)eeeoeeeeereeencncns Level feed connecting rod (complete) - 1
MNG69E0D 290 KEHEUHLRA Y K (F)-orereeemmeeeenees Level foed connecting rod {complete) - 1
360 M9 1109 002 F % G 1/6a(40) X7 +eeveee Screw 11/64(40) X7 +++veeveeees 3 3
361 M91685015 F % ¥ B ff 1/4(24)X13-weeeer Screw 1/a(24) X13 +-seeeeerees 2 2
362 —m8— £ eereesnnneenns o7 WASHEr -+ seresernennens 1 1
363 2 uUyunoy K - -- Feed connecting rod - 1 1
364 u § .......................... Needle bearing ................ 1 1
365 7]( T E Y B L eeeeerrennsinnaniiinninn Level feed connecting cam -+ 1
— 7.k SE K U B L eeeeeeccsceseenaeadin Level foed connecting cam ++-e 1
366 MN 70E0 956 g & ﬁ (m) .................... Link (comp'ete) ................ 1 1
367 M9 1601 045 v b 1/4(24) -eeeevenennnane Nut 1/4(24) ++eeeevveecennennnns 2 2
368 M9 1513001 1 X R ¥ 15/54(28)X10w00ee Screw 15/64(28) X1Q«+++eeeeeee 1 1
369 M9 1516 001 1k X R ¥ 15/54(28)X14:---++-- Screw 15/64(28)X14++-wueeeee 3 3
370 M9 1506 002 x v Screw 15/64(28) X14++++eeex- 11
371 MN70A0 273 % Y B Connecting rod crank (middle) -+ 1 1
372 M9 1606 001 It X % ¥ Screw 1/4(40) X6 ++++-+sssreeee 2 2
373 MN 70A] 750 7 v :/ a Bushing ........................... ] ]
374 MN70A2 456 ) 5 ---- Ball bearing:++-+ 11
375 MN70A0771 8 I 1 - Bearing holder----- 1 1
376 M90%02011 £ m % < cesees SCrEW 9/64(40) X7 eveveraceees 3 3
380 MN70A0 281 £ 1) — JRETITTCOOTITTPPRPITIPIIPN Feed bar::s++sceeseecesctncaccans 1 1
381 M9 1102 002 F * T 1/64(40)X8.5 -+ " Screw 1/g4(40)X8,5 «++++++ 1 1
382 MN70E0 148 & F $2,5X150: 00000000 Oil wick $2,5X150 -=+++++++- 1 1
383 MP 47A1454 [ TE ) R Feed bar Shaft - «--eceseeesees 1 1
386 M9 2001 045 I+ v B 5/16(28) vvevececnenee Nut 5/16(24) +++++eseeveserecnennas 1 1
387 M92001 015 F X ¥ B I 5/16(24)X6 -+oveeeen- Screw 5/16(24) X6 «+--+eeeeeee 11
388 MF10E2148 & E $2.5X85eereunene Oil wick $2.5X85:+:xxcxee0eee 1 1
380 MNA40A0279 K F 3 U B (FF)eerererrrnsernnnns Feed rock shaft crank (right)--- 1 1
390 MO1603003 L 3 T T 1/a(24)X16:we0eeee Screw 1/4(24)X16 «+-eveeeees 11
391 MNT70A0287 X U # X 2 ) - Feed rock shaft bushing (rig 1 1
393 MF70A0352 7 7 - -=+- Collar (complete) «+--- 2 2
394 M91602 001 IE A X ¥ 1/4(40)X4 -eeveeeene Screw 1/4(40) X 4e++eeceeeeeenee 4 4
395 MNA40A0491 K T 33X U B ooeevvemmncninnnnnnnn Feed rock shaft----+seseeeecces 1 1
396 MP40A2740 7 = M B oseeserertecnniiinininanan Felt ++sevoressessanrernnaniannnacanes 2 2
397 MF70A0286 3% ') W X & Ju (F)-eemeereemessnceens Feed rock shaft bushing (lett) - 11
308 MO1204003 # F F T 3/16(28)X12:000neee Screw 3/16(28) X12+++xseeeeee 2 2
399 MN40A0278 K FF E U B (F)-roewmereremeenees Feed rock shaft crank (left) - 11
400 MN70E0 148 b £ $2.5X430- w000 Oil wick $2,5X430 <+xexeeee 1 1
401 MF 80A0 780 &K n § .......................... Holder -sscesereescescccns 1 1
402 M9 1511 022 K )% b %%/64(28)X13.5++ Bolt 15/64(28)X13.5- 1 1
403 M9 0607 050 E& D Beecercereieniiiininan Washer 6§ «+-«eesereresssccannence 1 1
404 M9 0851 001 ik X ¥ 1/5(40)X15eweceeeee Screw 1/8(40) X15 seseeeeeenes 1 1
405 M9 0801 045 F “ [ /8(40) ................ Nut 1 /8(40) ....................... 1 1
406 MNGYA0 744 — N eeenennanssennaiscannnne Feed bar connecting fork -+ 11
407 MN70A1740 7 x M B oceescrinniiniiniiiiiian Felf coeceererestsrcnncnanecnianannnns 1 1
408 M9 0804003 L F X T /a(44)X4 -eeeeeeee Screw 1/g(44) X4 seeeceseeeene 1 1
409 M9 0803 020 A A AN HKIL B 1/8(40) X7 svrereees Bolt 1/8(40) X7 +++eeeeesssvencnes 2 2
410 M9 0335065 CHZRATI TG 7 -wevsenesrinnnninnnnas Retainning Ring-C Type 7 ---- 1 1

13



HYERSE
HOOK SADDLE MECHANISM

—913

— 914

14



7)) h~EHtE
_HOOK SADDLE MECHANISM

— LT
ig. a—-F 3 eq. T
No.  PartNo. B & & Desoription LT2-2228 Ref. No.
8 o
. g
430 MN70A0345 % £ Hook saddle (right) 1
MNG69A0 345 # £ Hook saddle (right) 1
431 MN70A0342 H < M X 2 Jb (E)eeeeeerermennnneeee Hook shaft bushing (upper) - 2
MNG69A0342 h = B A & I (L)eeceececceensinnn Hook shaft bushing (upper) - 2
432 MN70A3456 < 27 9 4 e seseescacacecasanene Needle bearing -«+++=+s+-++++= 2
433 MN70A0476 X /AN = H cecceccreieinencinnen SPACEL-+++erreersesssrarassasanaees 2
MNG69A0 476 X ~n -— 4 segesssessesenndeneenieees SPACEr:-sseseeseessessssssrarasans 2
434 M9 1509 002 -3 T 15/64(28) X 22++ 000000 Screw 15/54(28) X22++++seeeeee 2 2
435 MN70A2750 7 v 3 a ) .................... Bushing (caﬂnplete) .......... 2 2
436 MN70E0120 # T (f)eeeereeeeeseenenes Hook complete --+++eseeeseees 2
MN 69EQ ]20 jJ 4 (ﬁ) .................... Hook complete ................. 2
437 MNA40A0 123 &K E 3 cecsscescensecncactiacenss Bobbinesseesreceseesetciecieiannne 2
MN 78B0123. & ¥ 3 eereeciecseeceeicceteniens Bobbin-ssssesseesesnasecasssnnana 2
439 MF10E0 148 E FE $2.5X15 e Oil wick $2,5X15¢ccceceeceeee 2 2
440 MNI0A0302 F — T F H TR oeecevcccerceccenninnnns Bobbin case opener holder pin -+ 2 2
913 MN40EQ 301 # — 7 + i T & .......................... Bobbin case opener holder complete 2
MN10E0 301 =+ — 7+ X x# 2
41 M91254030 % % X ¥ 2 2
442 MN10AD340 2 &  # 2
MP40A0340 ¥ & # 2
443 MN10A0301 # — 7+ X T Bobbin case opener holder --- 2
MN52A0301 *+ — 7+ X I Bobbin case opener holder -+ 2
444 M9 0501 053 /X * E ﬁ 5 ........................ Spring washer 5 c-seseceecenees 2 2
445 M9 1252 045 v b 3/16(32)X3.5 ++e Nut 3/16(32) «e+evveensrensesasnns 2 2
46 M9 0910003 L F R ¥ %6a(40) X7 eeveeeene Screw 9/64(40) X7 eeevesereses 2 2
447 M9 0401 050 EE B e WaSher s--+sseessenscannncannnncas 2 2
448 MN 50A0 300 z‘ -— 7 1— .......................... 0pener ............................ 2
MN 52A0 300 z' — 7’ j— .......................... 0pener ............................ 2
449 M9 1201 020 AARMFIEARY 3/16(28)X14,5-- Screw 3/16(28)X14,5+++++++- 2 2
914 MN70E0644 % < & = Gear (comeplete) «+s-seser 2 2
40 —— X Y th = Gear (small) =eresseresssasersns 2 2
45 —— 2 Y & = .- Gear (large) -+~ 2 2
452 M91602001 IE X (% ¥ - Screw 1/4(40) X4 6 6
453 MN70A0343 » v # % 2 ) Hook shaft bushing(lower) -+« 2 2
454 M9 0701 050 E ﬁ Washer ssesseeeseesissctcccancnnnen 2 2
455 M9 1652 002 F 2 T 1/4(28)X23+eveeeeeee Sorew 1/4(24) K23 «+eveeeserene 2 2
456 MO 1206030 % Z& X ¥ 3/16(28)X26:c0ee Screw 3/16(28) X26 -++++eree 2 2
457 MO1206 045 ¥ ¥ 3 F w b 3/16(28) ervecenen Nut 3/16(28) -++eereeeereerencecnas 2 2
458 M9 3005 050 j— E E ﬁ .......................... Spﬁng Washer s=+sseeseecesecnes 2 2
459 M9 1503 001 L X R ¥ 15/54(28)X4.5: e Screw 15/64(28)X4,5 «++++++- 4 4
460 MO 1606 001 IE X X ¥ 1/4(40) X6 +eeeveveeer Screw.1/4(40) XGereereereereees 2 92
461 M91655 001 IE X X ¥ 1/4(40)X6.5 «+-++--+ Screw 1/4(40) X6, 5eeeeeveerese 2 2
462 MN70A0344 # v a8 (%) -« Hook saddle (left) ««+-e-eeeeee 1
MNGIAQ 344 4 & Hook saddle (left) ssessseesee 1

15



R
OIL LUBRICATION MECHANISM

700 701 702 703 704 705 706 708 709 710 711 712 713 (703) 721 754

743" 742" 741 (7115)  (M7)(700)(719) 737 736 (719) (717) 734 733 732 731 730 729 728 727 726 725 724

16



B #iE
_OIL LUBRICATION MECHANISM

Fig. #&3—F vty BHa—F
19. [T P =) P . Req. -
No.  PartNo. L Desoription LT2-2228 Ret. No.
2 m
g
700 M9 1106 004 v 3 3
701 MF 70A0 689 4 1 1
702 MN 70A0 688 7 1 1
703 MP 40A3 740 b : 2 1
704 MN70E0688 /S 4 7 E FE (#B)-oreeeerereeenee Oil pipe & wick complete -+ 1 1
705 MN70E1688 /8 4 7 bk FE () ooorrereoencorneen Oil pipe & wick complete - 1 1
706 MN70E0138 F 1 JU & > 7 (§H)ooreeemeoereracen Oil tank complete«++:-«--++ee:- 1 1
708 MO 1402 010 PESE H S5 2 T MAXIE eeeceeeesenss Sorew M4 ]1Geeeeeereeccensean 2 2
709 MN70A0 780 Kk W Y T TIT TIPSO Holder s +++eteesssresesnentanienes 1 1
710 MN70E2 688 Oil pipe & wick complete -+ 1
711 MN70E7 688 wr PiP@ sesusererssuserststastesnenseses 1 1
712 MN70EB 688 * Pipe -- . 1 1
713 MN70A2 688 Pipe «+eseersssesnastessnanns . 1
714 MN70E3 688 - Pipe & felt complete ---------- 11
715 M9 0903 002 ¢ - Screw 9/64(40) X6.5 «--+e-- 7 7
716 M9 0304 053 /X Zx E ﬁ 3 5 ececeeenninnnilion. Spring washer 3,5 ceceeceecees 1 1
717 MF 10A0 689 =K R A cevrseiieiinieiinnecen HoldEr ++++sseseresessessasarnnannns 4 4
718 MN70A1 780 & )" - ST PISROTII Holder sces+sesseeseeessscncenanncns 2 2
719 M9 1107 002 ¢ * T 1/64(40)X5.5 -+ Screw 11/64(40) X5, 5 «+++e+- 7 7
720 MN70A2780 &k »n A crecesiresitiiiiinien Holder -+sesserrersetennacainancans 1 1
721 M9 1109 004 EE£ft7Iv1 %S 1/64(40) X9 -vveeeee Screw 11/64(40) X9 «+-exveeeeee 3 3
722 MOTM1 001 Ik X % T 1/64(40)X10:000 Screw 11/64(40) X10-+xexe0ee 2 2
723 MN 40A0 750 7 v :/ a Bush.ng elececessescsnsessesssscane 1 1
724 MN70E7 688 JV - 1 7 - 1 1
725 M95007063 ¥ % £ > 1 1
726 MN40A1572 v L % X X . 1 1
727 MN40AQ 705 /% 3 # I SDring holders«s--+c-seceeececces 1 1
728 M9 0805 002 x T 1/8(44)XA4.5 -eeeeee - Screw 1/8(44) X4, 5+xxeeveeeeee 1 1
729 M90908003 L F X ¥ %64(40)X5 --ereeeer Screw 9/64(40) X5 seveeesneens 1 1
730 MNA40EQ0 337 7 e W A cerncciniiinicainenncns FIHEF eeoceseresrerentaatatiiian 1 1
731 MOO0905003 L T X T 9a(40)XT eeveeen Screw 9/64(40) X7 ++vvvveneeens 1 1
732 MN70El 601 i B () oereereeeeesnorens Base plate complete -+ 1 1
733 MP 40A4 689 k »n A eveenmeesereeesiecincisaes HoldEr +++=+ssserssneseneesannrennes 1 1
734 M9 0906 002 F * T 9/64(40)X4,5 - +-ee- Screw 9/64(40)X4.5 ««+e-eeeee 1 1
736 MN70E7 688 /¥ 4 T BDXIX32G e eenesene Pipe «eeeeeseesnanesessnnsnannenans 1 1
737 MQG60A2 780 3k )% A eenscernniiiesien. Holder s ++++éveeserscesssrencences 1 1
741 MNBS0E0 742 7 B (FB)ererererarninninn Cover complete +++++esssveeeees 2 2
742 MN70E4 688 /¢ 4 7 k£ FE (#)reoeereeereeeneee Oil pipe & wick complete - 11
743 MN70E5688 /% 1 .7 & F  (#)-eeeeverseenen Oil pipe & wick complete - 11
744 MN70E0 148 E E $2.5XK35 000 Oil wick $2.5)X35w-eveereenee 3 3
745 MN70E6688 /t 4 7 k& FE  (#):ceoeeeeerverneees Oil pipe & wick complete - 1 1
746 MN70E7 688 /% 1 7 3DX1XA480 s ceereree PIpe seeesereresnsesnnassananinnane 1 1
747 MN70A5 780 7k J b JEEETTTTTTCTTTPTPIIPPPROTN Holder sosseseeesseseransacasancans 3 3
748 MN 70A8780 7k B TTT T T TT TSN Holder s+++sssveecrersecsannrnaenens 1 1
749 MP 40A0 571 5& v X Fo eerestentitniiainiianee. Oil pipe CONNECLOr *++sseeveses 1 1
750 MN70E7 688 /¢ 1 T 3DXTIXEQ cveeeeree PIE +oeeeeseresassisannsannsnnes 1 1
751 M9 1118002 x T 1/64(40) X104 -+ Screw 11/64(40)X10++sexveeee- 2 2
752 MN70A0 429 3% I B e Holding platg-««+++sss+essssseess 1 1
753 MF 40A1 780 * n Y TP PR Holder sssssssseesersasnnnsneiianees 1 1
754 MN70A7 780 & v A seerreecssnieniieiisne Holder -+sseeeresseessnctncraansanns 1 1

17



9 R

801

ACCESSORIES

849

842

848 847 846 845 844 843

834 836 837

L

18

1




9O fTR&A

ACCESSORIES
Fig. #&3—F At eq. BEHta— K
ig. - %m P - t. Req. -FK
No. Part. No. L . L Description LT2-2228 - Ref. No.
€ 8

801 MNG68A0128 X & > §t DPX5 #11--eeee Needle DPX5 #11

MVOIA0128 2 & > &t DPX5 #14 oo Needle DPX5 #14 -+ 6

MN42A0128 ¥ ¥ > &t DPX5 #21 .- Needle DPX5 #21 6
805 MN40A0 123 K E 3, eeceececeticacasaiinnaans Bobbineseseeeseereersacacaniainnn 4

MN 78B0123: K E. S, eeeceseccecetesetniiienes Bobbin--ssseesereresecnccenaciaan. 4
806 M9 0403041 L K % ¥ Screw 4,5X20 seeceeeceeeeseees 4 4
807 MOO0S50050 X H % E £ Washer § «+eresessereresecsecnans _ 4 4
808 MN70A0419 Bf & O L -+ Vibration preventing rubber-:---- 2 2
809 MN70A1419 Bf & o Vibration preventing rubber «+-+ 2 2
810 MF 60A0 137 & = 3/ eressecsresesesceseisesens Ol@rs+sessessrrnsnssanesancasniesas 1 1
811 MBO2AD60B * ¥ B o (FR)eceeececersneeen Screw driver (middle) -+ 11
812 MBO2A1608 % & [E 3 (MN)eeereemenseinenns Screw driver (small) «+-++ 11
813 MNIT0A0172 % B = 28 (#)---reeeecemnees Thread a needle Kit:+++- 11
920 MP 61E3776 ~N JL b B AN (#_ﬁ) seersesesnnneaeaes Belt complete «-we-ereeereeececeees 1 1
821 M9 1118004 PW 753 1%Y 11/64(40) X7 -oeveee Screw 11/64 (40) X7 6 6
822 M9 1508004 7 7 ¥ 1 X T 15/64(28) X8 -ereee Screw 15/s4 (28) X8 2 2
823 M9 1072004 P 7+ ~N X 3 M4)(1»4 ................. Screw M4X 14 «eeeveecesscnen 1 1
825 M9 1003 045 F+ j B M4 coeeerereeccencaane NUt M4 coeveeeeesercnencnninnnnn 1 1
830 MF 10E0149 & &5 ..................... Ol CaAN «++ervevrermreresresasannniennens 1 1

1 1

832 MP 48EO 193 *\\ :\I § i 32{& (*ﬂ) .............. Coﬂon stang «eeeeeerererrennninianan ] ]
833 MN 70E0 190 *\\ % ﬁ Bobbin winder ««-seesececcencane 1

MNGOE0 190 % # 4 Bobbin winder ++--ssseessersess 1
834 MP40A0139 Ol FESEIVOIr +++++o+esssrersaseans 1 1
836 M9 2002 002 F Screw 5/16(28) X8, 2 ++-exeee 11
837 M9 7m1 052 # ﬁ -« Washer 1 4 ........................ 1 ‘
838 M9 0701 099 O - -« Magnet block for reservoir -+ 1 1
839 MF O1E0 418 % Hinge cmb'ete ................ 2 2
840 MFOQ0AO 608 % ¥ Screw driver (large)«::+-«-+ 11
841 MNA40E0727 /N % Small parts - seseressessrsensene 1 1
842 MF20A1723 B L Knee lifter shaft «+««+++ssseeee 1 1
843 MF20A1729 k& X SPING +++svesesrnernssesnninsnne 1 1
844 M9 2005031 4 % BOft +eveeressneeersrnanssnaneroneass 1 1
845 M9 1506 045 F ) b 15/64(28) seeceveenennee Nut 15/p4(28) <+++erererescesencens 2 2
846 M9 1520 001 it X% T 15/g4(2B) K27 e eee Screw 15/64(28) X27 ++++evesees 2 2
847 MN70A0724 BB L+ 45 Knee lifter crank 11
848 MO 0515065 E T Ik X #& -« E-type stop ring 9-+* 1 1
849 MF 60A0 734 E == 1’ N - viny| COVET s+ ssesssesssasacscnnes “ 1
850 MN70A3740 7 1 J b e RS Felt +-evveereereesnssesnssansasnane 11
852 MNA4OADS578 BE £ & E > coccencininnine. _Knee lifter pinssssseseseeseecense 1 1
921 MN 70m ]39 5& ﬂ (ﬁ) .................. ++ Qil reservoir complete ....... 1 1

19



0 r— aRshs
‘GAUGE PARTS LIST

* \, l .
$1#R Needle Plate #*%!) Feed Dog .. st5% | ARV | NUIR
Presser | Needle | (%) (&)
MOB BOB MOB BOB Foot Clamp Slide Slidg
Plate (L)|Plate (R)
'—5<7=
(@) -
§tRP1.9|8tR$2.5
| By F | By F
3/32~5/32 : 1.7 1.7
3/32~5/32 | 3/32~5/32
o ; LOB
| #t7$1.9 3/32~3/g | 3/32~5/g
ey F MOB
3/16~3/8 : 1.7 3/32~11/2
| 3/16~3/8 = ! =
o]
$1761.9| 1K 25|
HeyF | By F
1/2~3/4 1.7 1.7 BOB
V/o~3/4 | 1/2~3/4 |3/32~11/2 3/32~11/2 | 3/32~11/2
o~ [e) [e]
3 | [¢
= =j=
JHEEH Y g
L ' J
o . o
$tod1.9(8t) 25 3/4~11/2
By F | By F
1/2~11/2 1.7 1.7
Vo~11/2 | 1/2~11/2

20



0 7r—> 8RR
GAUGE PARTS LIST

#B&3— K Parts No.

gtk R -3 W - iHax ZAXVI(E) | ANVIR(AR)
Gauge Size | Needle Plate | Feed Dog Presser Foot | Needle Clamp | Slide Plate (L) | Slide Plate (R)

TYPE MOB

3/32(2. 4™/ m) MN10J3101 MN10J3104 MN10J3105 MN57J2102 MN70A1473 MN70A1474

1/8(3. 2™/ mm) MN10J4101 MN10J4104 MN16J4105 MN57J43102 | MN70A1473 MN70A1474

5/32(4™/m) MN10J45101 MN10J5104 MN10J5105 MN57J4102 MN70A1473 MN70A1474

3/16(4. 8M/m) MN10J6101 MN10J6104 MN10J6105 MN57J5102 | MN70A1473 | MN70A1474

7/32(5. 6™/m) MN10J7101 MN10J7104 MN10J7105 MN57J6102 | MN70A1473 | MN70A1474

1/4(6. 4™/m) MN10J8101 MN10J8104 MN10J8105 MN57J7102 | MN70A1473 | MN70A1474

5/16(8m/m) MN10J9101 MN10J9104 MN10J9105 MN57J9102 | MN70A2473 | MN70A1474

3/8(9.5™/m) MN10K1101 MN10K1104 [ MNIOK1105 | MN57K1102 | MN70A2473 | MN70A1474

1/2(12.7™/1m) MN10K3101 MN10K3104 | MNI10K3105 | MN57K3102 | MN70A3473 | MN70A1474

5/8(16™/m) -MN10K4101 MN10K4104 | MNI10K4105 | MN57K5102 | MN70A3473 MN70A1474

3/4(19.1m/pm) MN10K5101 | MNI10K5104 | MNI10K5105 | MN57K6102 | MN70A4473 MN70A2474

1(25. 4™/m) MN10K6101 MN10K6104 | MNIOK6105 | MN57K8102 | MN70A5473 MN70A2474

11/8(28.5™/m) | MN10K7101 MN10K7104 | MNIOK7105 | MN57K9102 | MN70A6473 MN70A2474

11/4(31.8™/m) | MN10K8101 MN10K8104 | MNIOK8105 | MN58K1102 | MN70A6473 MN70A2474

11/2(38.1m/m) | MN10K9101 MN10K9104 | MNIOK9105 | MN58K3102 | MN70A7473 MN70A2474

TYPE BOB

3/32(2. 4™/m) MN4243101 MN10J3104 MN5243105 MN57J2102 | MN70A1473 | MN70A1474

1/8(3. 2™/m) MN26J4101 MN12J4104 | MN26J4105 | MN57J3102 | MN70A1473 | MN70A1474

5/32(4™/m) MN42J5101 MN12J5104 | MN52J5105 | MN57J4102 | MN70A1473 | MN70A1474

3/16(4.8™/m) - | MN26J6101 MN26J6104 MN26J6105 | MN57J5102 | MN70A1473 | MN70A1474

7/32(5. 6™/m) MN42J7101 MN12J7104 MN52J7105 MN57J6102 | MN70A1473 | MN70A1474

1/4(6. 4™/m) MN26J8101 MN26J8104 MN26J8105 MN57J7102 MN70A1473 MN70A1474

5/16(8M/m) MN2649101 MN26J9104 MN26J9105 MN57J9102 MN70A2473 MN70A1474

3/8(9. 5™/m) MN26K1101 MN26K1104 | MN26K1105 | MN57K1102 | MN70A2473 | MN70A1474

1/2(12. 7™/ m) MN26K3101 MN12K3104 | MN26K3105 | MN57K3102 | MN70A3473 | MN70A1474

5/8(16™/m) MN42K4101 MN12K4104 | MN52K4105 | MN57K5102 | MN70A3473 | MN70A1474

3/4(19.1™/m) MN42K5101 MN12K5104 | MN52K5105 | MN57K6102 | MN70A4473 | MN70A2474 .

1(25. 4™/m) MN42K6101 MN12K6104 | MN52K6105 | MN57K8102 | MN70A5473 | MN70A2474

11/8(28.5m/m) | MN42K7101 MN12K7104 | MN52K7105 | MN57K9102 | MN70A6473 | MN70A2474

11/4(31.8™/m) | MN42K8101 MN12K8104 | MN52K8105 | MN58K1102 | MN70A6473 | MN70A2474

11/2(38.1m/m) | MN70J2101 MN70K1104 | MN70J2105 | MNS58K3102 | MN70A7473 | MN70A2474

21




)\_-:_'. iﬁwﬁﬁ‘%ﬁ T100-8310 Eﬁiﬁftmznwm 2-2-3(ZHBHENL)

BRVADLERTRAES T
FALRT LESAN MEFHEL BHMSEITIL—T T104-6212 KRHBPRERHE 1-8-12 77 1 RAD—Z 14 B
REEZES (03)6221-6160 8K F A XES (03)6221-6168

A MITSUBISHI ELECTRIC CORPORATION

FACTORY AUTOMATION SYSTEM
OFFICE TOWER “Z* 14F  8-12 1chome, Harumi CHUO-KU, TOKYO 104-6212, JAPAN
Phone : +81-3-6221-6060 Fax : +81-3-6221-6076

- mmBIR o 5 10 BESTE Sk REULLICHEETETCLABYETOTITROESL, 2004 ££10 A (321



